

Management of OFF condition in Parkinson disease

Jessa Koch, PharmD, BCPP, APh¹

How to cite: Koch J. Management of OFF Condition in Parkinson disease. Ment Health Clin [Internet]. 2023;13(6):289-297. DOI: 10.9740/mhc.2023.12.289. Submitted for Publication: March 21, 2023; Accepted for Publication: August 31, 2023

Abstract

Parkinson disease (PD) impacts nearly 1 million individuals in the United States. Nearly every patient with PD will require therapy with dopamine in the form of levodopa as the disease progresses. In more advanced stages of the disease, patients will experience motor fluctuations and require adjustment to their medication regimens to maintain good control of their symptoms. During the last 10 years, several new therapeutic treatment options have come to the market to treat motor fluctuations and improve patient quality of life. Some of these agents represent additional options to previously available drug classes, such as the catechol-O-methyl transferase (COMT) inhibitor, opicapone, and monoamine-oxidase B-inhibitor (MAO-B inhibitor), safinamide, as well as new dosage forms for available therapeutics. One new agent, istradefylline, has a novel mechanism in the treatment of PD. The place in therapy for these newer therapeutic options will be explored through a series of patient cases. This article focuses on evidence-based recommendations for the use of these newer options in the management of patients experiencing OFF episodes.

Keywords: motor fluctuation, Parkinson disease, end-of-dose wearing OFF, levodopa, on-demand therapy

¹(Corresponding author) Associate Professor, Loma Linda University School of Pharmacy, Loma Linda, California, jkoch@llu.edu, ORCID: https://orcid.org/0000-0003-0376-4228

Disclosures: The author has no conflicts of interest to disclose. Psychopharmacology Pearls are review articles intended to highlight both the evidence base available and/or controversial areas of clinical care for psychiatric, neurologic, and substance use disorder conditions as well as strategies of clinical decision-making used by expert clinicians. As pearls, articles reflect the views and practice of each author as substantiated with evidence-based facts as well as opinion and experience. All patient cases in this article represent scenarios that may be encountered in practice but are illustrative or educational in nature. Articles are edited by members of the Psychopharmacology Pearls Editorial Board as well as peer reviewed by MHC reviewers. This article was developed as part of the 2023 Psychopharmacology Pearls product for BCPP recertification credit. The course information and testing center is at https://aapp.org/549207.

Introduction

Parkinson disease (PD) is one of the most prevalent movement disorders and is the second most common neurodegenerative disease in the world, impacting more than 8 million individuals worldwide.¹ Although a resting tremor tends to be one of the most common presenting symptoms of individuals with PD, tremor is not required for diagnosis and is only present in two-thirds of patients.² A clinical diagnosis of PD is based on expert examination, and a patient must exhibit signs of bradykinesia and at least 1 of 2 other features: resting tremor and/or rigidity. Supportive criteria for a diagnosis of PD include a clear and dramatic benefit to dopaminergic therapy.³ Once diagnosed, the Movement Disorder Society-Unified Parkinson's Disease Rating Scale (MDS-UPDRS) is often used to evaluate the severity and progression of PD.⁴ Health care professionals may undergo training on this assessment tool for a nominal fee.

Although classified as a movement disorder, specifically a disorder of the extrapyramidal system, PD includes both motor and nonmotor symptoms. Examples of motor symptoms include hypokinetic (small) movements, shuffling gait, rigidity, bradykinesia, hypophonia, micrographia, and dysarthria (difficulty speaking). Some common nonmotor features of PD include anxiety, apathy, depression, insomnia, fatigue, bladder dysfunction, orthostatic hypotension, and pain. To date, there is no cure for PD, and it is considered to be a progressive disease, with treatment being symptomatic.⁵ Pharmacologic treatments for the motor

© 2023 AAPP. The Mental Health Clinician is a publication of the American Association of Psychiatric Pharmacists. This is an open access article distributed under the terms of the Creative Commons Attribution-NonCommercial 3.0 License, which permits non-commercial use, distribution, and reproduction in any medium, provided the original work is properly cited.

Take-Home Points:

- 1. Nearly every patient with a diagnosis of Parkinson disease will require therapy with levodopa and will eventually develop motor fluctuations as part of the progression of the disease. The most common motor fluctuations include end-of-dose wearing OFF, dyskinesias, delayed ON condition, and unpredictable wearing OFF.
- Conversion from immediate-release carbidopa/levodopa to extended-release carbidopa/levodopa capsules is one method used to maximize ON condition and allow for a slight reduction in dose frequency.
- 3. Augmentation of a patient's carbidopa/levodopa regimen with a catechol-O-methyl transferase (COMT) inhibitor, monoamine-oxidase B (MAO-B) inhibitor, dopamine agonist, or adenosine receptor antagonist can aid in reduced OFF time per day. The newest therapies with evidence for this indication include opicapone, safinamide, and istradefylline.
- 4. On-demand therapies for rapid ON time include subcutaneous apomorphine as well as inhaled levodopa. The selection of which agent to choose should be patient specific.

features of PD primarily work to enhance dopamine levels and transmission. Some of the most common classes of medications in the treatment of PD include anticholinergics, dopamine agonists, monoamine oxidase B (MAO-B) inhibitors, catechol-O-methyl transferase (COMT) inhibitors, and levodopa. Additional agents used in the treatment of PD include istradefylline, an adenosine receptor antagonist, and amantadine, an NMDA receptor antagonist.

Because of the progressive nature of the disease along with its pathophysiology, almost every patient with PD will eventually require treatment with exogenous dopamine in the form of levodopa and will experience motor complications.⁶ Examples of motor complications in the form of motor fluctuations include end-of-dose wearing OFF, delayed ON or no ON response, dyskinesias, and unpredictable OFF episodes.^{7–9} A variety of management strategies to treat motor fluctuations, specifically end-of-dose wearing OFF and unpredictable OFF episodes, will be explored through a series of hypothetical patient cases. Dyskinesias, extra involuntary movements, is a common motor fluctuation that will not be explored in this article.

Case 1

A 73-year-old with a 5-year history of PD presented for a routine 3-month follow-up to the movement disorder clinic. At the time of the visit, the chief complaint included an increase in OFF time per day. The symptoms that

emerge first in the OFF condition include reduced speech volume, slowed movements, and slowed thinking. The patient had initially been treated with rasagiline 1 mg daily as monotherapy and is currently on carbidopa/levodopa IR 25/100 mg, 1.5 tablets 4 times per day and remains on rasagiline 1 mg daily. Upon further evaluation it is noted that the transition to OFF condition occurs about 30 minutes prior to the next dose of carbidopa/levodopa.

End-of-Dose Wearing Off

In the scenario, the patient is experiencing predictable wearing OFF from their carbidopa/levodopa. Predictable wearing OFF tends to be one of the earliest types of motor fluctuations that arise in patients with PD.⁹ This is due in part to the progressive shortening of the response to levo-dopa as the nigrostriatal neurons continue to lose the ability to synthesize and store dopamine.¹⁰ Several strategies that exist to treat end-of-dose wearing OFF include a reduction in dose of levodopa administered with increased frequency, a change in levodopa formulation, or addition of another agent that can prolong the duration of action of levodopa, such as a COMT inhibitor.

Carbidopa/Levodopa Formulations and Place in Therapy

Mechanistically, levodopa crosses the blood-brain barrier, where it is converted to dopamine by striatal enzymes. To reduce the risk of adverse effects and increase its efficacy, levodopa is commonly administered with a decarboxylase inhibitor, such as carbidopa or, less commonly, benserazide (only approved in Canada and the United Kingdom). Generally, about 75 mg of carbidopa is needed per day to inhibit peripheral decarboxylation of levodopa, but it is not uncommon for patients with advanced disease to receive higher doses of carbidopa.¹¹

The various formulations of carbidopa/levodopa that are approved by the US Food and Drug Administration (FDA) for use in the United States include carbidopa/levodopa (immediate release, Sinemet), carbidopa/levodopa extendedrelease tablet (Sinement CR), carbidopa/levodopa extendedrelease capsule (Rytary), quarter scored carbidopa/levodopa (Dhivy), and the intrajejunal formulation (Duopa). A subcutaneous formulation of foscarbidopa/foslevodopa is pending FDA approval. Features of the currently FDA-approved products can be found in Table 1. Of these available formulations, conversion to the extended-release capsule (Rytary) product from the immediate-release (IR) formulation is a common step taken in clinical practice when patients begin to experience motor fluctuation, and it is supported by clinical guidelines.¹² The phase 3 clinical trial for IPX066 (now the FDA-approved Rytary) specifically compared carbidopa/ levodopa IR to the oral extended-release (ER) capsule

Form of Levodopa (Carbidopa)	Brand Name	Doses Available (Carbidopa/Levodopa)	Specifics About Formulation	Cost (Average Wholesale Price
Carbidopa/levodopa immediate release Carbidopa/levodopa immediate release (oral disintegrating tablet)	Sinemet	10/100 mg 25/100 mg 25/250 mg 10/100 mg 25/100 mg 25/250 mg	 Most common formulation used in clinical practice Immediate release formulation that may be preferrable if a patient cannot swallow pills 	\$0.71-\$0.77 \$0.23-\$1.18 \$0.86-\$1.11 \$1.22 \$1.38 \$1.75
Carbidopa/levodopa extended-release tablet	Sinement CR (brand name has been discontinued)	25/100 mg 50/200 mg	 Onset of effect varies and can take up to 2 h to start working Use in practice is limited to bedtime dosing to prevent morning akinesia 	\$0.93-\$0.99 \$1.74-\$1.90
Carbidopa/levodopa extended-release capsule	Rytary	23.75/95 mg 36.25/145 mg 48.75/195 mg 61.25/245 mg	 Similar onset of effect to the immediate release carbidopa/levodopa but longer duration of action May open the capsule and sprinkle in applesauce if a patient has trouble swallowing Brand name only 	\$4.99 \$4.99 \$4.99 \$6.27
Carbidopa/levodopa immediate release (quarter scored tablet)	Dhivy	25/100 mg	 Tablet is scored in fours to allow for more specific dosing Approved in 2021, brand name only 	\$3.90
Carbidopa/levodopa enteral suspension	Duopa	4.63 mg/20 mg per mL	 Requires J-tube placement Allows for 16 h of continuous delivery as well as bolus doses Patient removes the pump prior to bedtime 	\$2.62

TABLE 1: Formulations of Carbidopa/Levodopa Available in the United States^{13-16,18,19,58}

formulation. Patients who were included in the study had to experience at least 2.5 hours of OFF time per day at baseline.¹³ Patients first underwent optimization of carbidopa/ levodopa IR for the first 3 weeks of the trial, followed by a 6week open-label period for conversion to the ER capsule. Patients were then randomized to 13 weeks of double-blind treatment with either the IR-optimized regimen or the ER regimen. There was a statistically significant reduction in OFF time in those who received treatment with the ER carbidopa/levodopa capsule by 1.17 hours per day. In addition, the dosing frequency of the ER capsule product was a mean of 3.6 times per day compared with 5.0 times per day for the IR formulation.

Converting from IR carbidopa/levodopa to ER carbidopa/ levodopa capsules is not an exact science, partly because of pharmacokinetic differences between the 2 formulations. The ER capsule formulation consists of a combination of IR and ER beads to allow for quick onset of effect and longer duration of action with minimal peak-to-trough fluctuations.¹⁴ Levodopa plasma concentrations from ER reach the 50% C_{max} at approximately the same rate as IR; however, the levodopa plasma concentration remains above 50% C_{max} for nearly 4 hours with ER compared with 1.4 hours with IR.¹⁵ This illustrates what is seen in clinical practice, a nearly identical onset of effect with ER carbidopa/levodopa compared with IR carbidopa/levodopa, but a longer duration of action with less peak-to-trough difference.

Like the IR products, the ER capsule consists of carbidopa/ levodopa in a 1:4 ratio, but in differing strengths from those available as IR. Whereas IR carbidopa/levodopa comes in the ratios 10/100 mg, 25/100 mg, and 25/250 mg, the ER product is available as 23.75/95 mg, 36.25/145 mg, 48.75/195 mg, and 61.25/245 mg. The prescribing information provides a dosing conversion between the two products.¹⁶ In clinical practice, a strategy that is used to help convert between the formulations is to double the total daily dose of levodopa given and reduce the frequency of administration by one with the ER capsule formulation (eg, 4 times daily to 3 times daily). A nationwide survey of health care providers found this strategy to be more commonly employed rather than the use of the dose conversion table, which is the case in the author's clinical practice as well.¹⁷

Returning to case 1, the patient has been taking 1.5 tablets of carbidopa/levodopa IR 25/100 mg 4 times per day, for a total daily dose of levodopa IR 600 mg/day. Adjusting according to common practice, this patient would require levodopa ER 1200 mg/day divided between 3 doses per day, or approximately 400 mg per dose. This would be best accomplished by taking 2 of the 48.75/195 mg capsules 3 times per day or 3 capsules of 36.25/145 mg 3 times per day. Further adjustment would be based on symptoms and response to this initial regimen. Either a phone or in-person follow-up within 2 weeks would best advise the impact on this regimen change, as well as need for further adjustments.

It is important to note why the strategy for motor fluctuation may include conversion to the ER capsule formulation but does not include use of the carbidopa/levodopa ER tablet product. Studies have found erratic absorption with the ER tablet formulations, along with variable levodopa plasma concentrations.^{18,19} Additionally, the ER tablet product has a delayed onset of effect that ranges from 60 to 180 minutes. Based on the available evidence, clinical guidelines do not recommend this strategy in the treatment of motor fluctuation.¹² In the author's clinical practice, the use of the ER tablet has been reserved to a dose before bedtime. When given at bedtime, the need for a fast onset of effect is negated because of the patient being asleep. This strategy allows for the patient to have some level of ON condition, which can be particularly helpful for nighttime awakenings to use the restroom or to ease the ability to turn in bed from side to side.

Case 2

A 78-year-old with a 7-year history of Parkinson disease presents to the movement disorder clinic with a chief complaint of increasing OFF time throughout the day. The OFF time is relatively predictable and generally begins to occur about 15 minutes prior to the next carbidopa/levodopa dose. The patient had been converted from carbidopa/levodopa IR to the ER capsule but did not notice improvement and therefore did not want to continue to pay more for the brand-name product. The current regimen includes carbidopa/levodopa 25/100 mg tablets, taking 2 tablets 4 times a day and a carbidopa/levodopa ER tablet 50/200 mg at bedtime, and amantadine 100 mg twice daily for dyskinesias. The patient denies having current issues with dyskinesias since starting amantadine and with prior adjustment of carbidopa/levodopa IR.

Other Options for Motor Fluctuation

In this case 2, the conversion from IR carbidopa/levodopa to the ER capsule occurred previously but because of a lack of perceived benefit and cost, this patient preferred the IR formulation. This case is a great example to expand upon what agents could be added to the current PD medication regimen to extend ON time. During the last 10 years, multiple agents have been approved for this indication, so some key considerations for these various agents will be explored further.

MAO-B: Safinamide

Safinamide was FDA approved in March 2017 as an adjunctive therapy to carbidopa/levodopa in the treatment of PD OFF episodes. Safinamide is a highly selective, reversible MAO-B inhibitor that also blocks voltage-dependent sodium and calcium channels and inhibits glutamate release. Interestingly, safinamide has the same mechanism of action as zonisamide, which is used off-label for parkinsonism and is available for this indication in Japan.²⁰ The selectivity of safinamide for MAO-B mitigates the need for any dietary restrictions that may exist with MAO-A inhibition. Even when given at a single dose of 10 mg/kg, no MAO-A inhibition was exhibited.²⁰

Clinical trials explored the use of safinamide as an adjunctive agent to both dopamine agonist therapy and levodopa in early disease.^{21,22} In patient case 2, the use of safinamide could be considered as an add-on to levodopa therapy because the patient has more advanced PD characterized by motor fluctuation. One of the clinical trials that investigated the efficacy of safinamide in patients with PD and at least 1.5 hours of OFF time per day found that patients randomized to receive safinamide had a significant improvement in ON time, achieving 1.42 more hours of ON time per day compared with 0.57 more hours in those who received placebo.²³ This ON time increase occurred without troublesome dyskinesia, which the patient in case 2 has a history of experiencing. Similarly, another phase 3 clinical trial investigated ON time without troublesome dyskinesia. Those randomized to receive safinamide experienced an increase of 1.36 hours of ON time compared with 0.97 hours in the placebo group.²⁴ Individuals randomized to receive safinamide 100 mg/day experienced a significant improvement in the MDS-UDPRS subscale score for activities of daily living compared with the placebo group. Interestingly, safinamide therapy has also been associated with improvement in pain, sleep, and mood, theorized to be due to its impact on glutamate, which is unique to

safinamide compared with the other MAO-B inhibitors, rasagiline and selegiline.^{25–27} Clinical guidelines denote safinamide as an "efficacious" agent in the treatment of motor fluctuations.¹² If safinamide were to be added to this patient's regimen, it is recommended to start with 50 mg daily for 2 weeks and then to increase to 100 mg daily thereafter.²⁸

Adenosine Receptor Antagonist: Istradefylline

An alternative add-on agent for this patient in case 2 to consider is istradefylline, an adenosine A_{2A} receptor antagonist. Although it does not work directly on dopamine, istradefylline antagonism of adenosine A_{2A} receptors is thought to indirectly prolong the activity of dopamine in PD.^{29,30} Istradefylline is currently approved in the United States for patients treated with carbidopa/levodopa who are experiencing OFF time based upon results from four 12-week placebo-controlled phase 3 clinical trials.³¹

One of the first clinical trials for istradefylline evaluated the change in OFF time during 12 weeks in patients treated with levodopa with at least 3 hours of OFF time total per day at baseline. Placebo-corrected reduction in daily OFF time from baseline to end point was 0.7 hours, without any difference in ON time with troublesome dyskinesia between the groups.³² Patients with a diagnosis of PD responsive to levodopa and at least 2 hours of wearing OFF per day were eligible for participation in a double-blind randomized clinical trial evaluating the reduction in OFF time between those who received istradefylline 40 mg compared with placebo. This study found a reduction in total daily OFF time of 1.8 hours in the istradefylline group compared with 0.6 hours in the placebo.³³ Reduction in OFF time was further demonstrated in the other phase 3 trials.

Clinical guidelines denote istradefylline as a "likely efficacious" agent in the treatment of motor fluctuations.¹² It is recommended to start istradefylline at 20 mg once daily and increase to 40 mg once daily as tolerated.^{32,34,35} Given our patient case, istradefylline is another option that could be added to the treatment regimen, noting there is less evidence to support efficacy compared with safinamide.

COMT Inhibitor: Opicapone

COMT inhibitors reduce peripheral conversion of levodopa to dopamine and thereby increase the amount of levodopa that is bioavailable.³⁷ The place in therapy for COMT inhibitors is to extend the duration of the effects of levodopa. Prior to 2019, the only COMT inhibitors available in the United States included tolcapone and entacapone. One of the biggest limitations with the use of tolcapone is its black box warning for hepatotoxicity, which limits its use to those who have failed therapy with entacapone.³⁸ Entacapone does not have this warning, but it has a shorter half-life, requiring dosing with each dose of levodopa. Additionally, the total daily increase in ON condition that occurs with entacapone averages a mean of 0.6 hours per day.³⁹

Opicapone is a third-generation COMT inhibitor that has a high binding affinity and slow dissociation constant to the COMT enzyme.⁴⁰ Its efficacy was established through the phase 3 clinical trials BIPARK 1 and BIPARK 2.41,42 These trials included patients with PD with at least 1.5 hours of OFF time per day who were levodopa responsive. BIPARK 1 randomized patients to treatment with opicapone (5, 25, or 50 mg once per day), placebo, or entacapone (200 mg with each levodopa dose). The primary end point was the change from baseline to study end in absolute time in OFF condition per day. Upon the end of BIPARK 1, individuals randomized to placebo experienced a reduction in OFF condition by 56 minutes, 96.3 minutes in the entacapone group, 91.3 minutes in the 5-mg opicapone group, 85.9 minutes in the 25-mg opicapone group, and 116.9 minutes in the opicapone 50 mg group. Treatment with opicapone 50 mg was found to be superior to placebo and not inferior to entacapone in this study. Similarly, BIPARK 2 evaluated the change in absolute OFF time per day from baseline. Participants in BIPARK 2 were randomized to treatment with placebo, 25 mg of opicapone, or 50 mg of opicapone. Those who received 50 mg of opicapone had a significant reduction in OFF time compared with placebo, of 54.3 minutes per day.42 Pooled analysis of these 2 double-blind trials and their open-label phases found a significant reduction in OFF time compared with placebo, with the 50 mg of opicapone resulting in a mean of 58.1 minutes per day.⁴³ Increases in ON time occurred without a significant increase in bothersome dyskinesias.

Given our patient case 2, opicapone would be another appropriate option to consider adding to the treatment regimen to reduce OFF time. The recommended dose for opicapone is 50 mg once daily, to be administered at bedtime.⁴⁴ There is no further dose titration necessary.

Summary of New Adjunctive Agents

Safinamide, istradefylline, and opicapone are all reasonable adjunctive options in our patient case, with clinical guidelines providing a stronger level of evidence for safinamide and opicapone compared with istradefylline. All three treatment options allow for convenient once-a-day dosing and have demonstrated significant increases in ON time without bothersome dyskinesias.⁴⁵ The expected decrease in OFF time per day tends to be close to 1 hour per day. The cost and coverage of these agents and patient-specific factors (such as previous/current medications) will most likely determine which agent may be trialed first because

Medication/ Brand Name	Mechanism of Action	Dose Availability, mg	Adverse Effects (Reported >10%)	Clinical Pearls	Cost (Average Wholesale Price)
Opicapone/Ongentys	COMT inhibitor	25 50	Dyskinesias	 Administered once nightly Patients may experience constipation, dry mouth, and weight loss 	\$26.81
Istradefylline/Nourianz	Adenosine receptor antagonist	20 40	Dyskinesias	 Nondopaminergice therapy option Approved as a monotherapy in Japan Patients may experience insomnia 	\$72.10
Safinamide/Xadago	MAO-B inhibitor	50 100	Dyskinesias	 In addition to its MAO-B inhibition, also blocks voltage-dependent sodium and calcium channels and inhibits glutamate release Patients may experience nausea 	\$45.58

 TABLE 2: Opicapone, istradefylline, and safinamide^{28,36,44,60-62}

all three are still brand name only and there has been no head-to-head trial completed to compare each agent. Table 2 provides a summary of these agents.

Case 3

A 63-year-old with a 6-year history of PD reports unpredictable OFF episodes that occur about 2 times per day most days of the week. The patient denied end-of-dose wearing OFF with the current medication regimen and denied any bothersome dyskinesias. The current medication regimen includes 2 capsules of carbidopa/levodopa ER 48.75/195 mg 4 times a day, safinamide 100 mg daily, escitalopram 10 mg daily, and as-needed carbidopa/levodopa IR 25/100 mg for unpredictable OFF episodes. The asneeded carbidopa/levodopa IR tends to result in excessive fatigue and unpredictable response. This patient is interested in on-demand therapy options for when there are unpredictable wearing off episodes.

Apomorphine

The first on-demand therapy available for PD in the United States was apomorphine administered subcutaneously, which was approved in 2004 and is now available as a generic formulation. Apomorphine is a dopamine receptor D1 and D2 agonist with poor oral bioavailability, hence the need for nonoral administration. The phase 3 clinical trials that led to its approval for the acute treatment of intermittent OFF episodes demonstrated significant improvement in the motor response score measured by the MDS-UPDRS compared with placebo at different time intervals after administration.⁴⁶⁻⁴⁸ The overall time to ON response ranges from 10 to 20 minutes generally. Despite its reliable

and fast onset of effect, there are some specific instructions when initiating the medication. Medical supervision is recommended for initial dosing.49 To determine the target dose of apomorphine, patients are to present in OFF condition prior to injecting the first dose. The first dose given is 1 mg with close monitoring of blood pressure every 20 minutes for the first hour.⁴⁹ If the patient responds to and tolerates the initial test dose, then that is the target dose given for intermittent off episodes. If the dose does not lead to an adequate response, the patient may then receive 2 mg after 2 hours from the initial dose with the same blood pressure monitoring in between. This assessment continues every 2 hours until an effective and tolerated dose is found for the patient.⁴⁹ In addition to this assessment, patients who are to be initiated on apomorphine subcutaneous are recommended to take trimethobenzamide at least 3 days prior to first starting therapy because of the high incidence of nausea and vomiting with the medication.⁵⁰ Unfortunately, as of 2021 in the United States there has been a shortage of trimethobenzamide, eliminating the ability to pretreat patients.⁵¹ As a result, the titration may be reduced and slowed down as patients tolerate. It is important to note that other commonly used antiemetics are contraindicated with apomorphine because of severe hypotension (5-HT3 antagonists) or disease state worsening (D-2 antagonists).

A subligual dosage form of apomorphine was approved in 2020 for treatment of OFF episodes in PD but was subsequently removed from the market in 2023. Premedication for nausea was not required with this dosage form. Pharmacokinetically, the sublingual form did have a slightly longer onset of effect with a lower peak drug concentration compared with the subcutaneous formulation.^{49,52,53} In the

Medication/ Brand Name	Route of Administration	Time to Onset	Clinical Pearls	Cost (Average Wholesale Price)
Levodopa/Inbrija	Inhalation	10-30 min	 Capsule of levodopa is placed into the inhalation device similar to other dry powder inhalers Most common adverse effect is cough 	\$23.04
Apomorphine/Apokyn	Subcutaneous injection	10-20 min	 Requires in-clinic initiation for close monitoring specifically for hypotension Most rapid and predictable onset of effect Recent generic formulation available 	\$591.31

 TABLE 3: On-demand therapies for Parkinson disease

phase 3 clinical trial, the change in motor score from the MDS-UPDRS scale before dose to after dose (primary outcome) significantly improved in the apomorphine group compared with placebo.⁵⁴ Most patients experienced an ON response within 30 minutes of taking the sublingual formulation. Despite good response and ease of use, the most common adverse effects with the sublingual form included lip swelling, oropharyngeal swelling, and oral mucosa erythema, resulting in nearly 20% of patients discontinuing therapy. The sublingual film also took about 3 minutes to dissolve, which may be longer than patients expect.

Levodopa: Inhaled

In 2018 an inhaled formulation of levodopa was approved for the intermittent treatment of OFF episodes in patients with PD. The inhalation formulation allows for better plasma bioavailability of levodopa by absorption through the pulmonary alveoli. In the phase 3 clinical trials, treatment with inhaled levodopa compared with placebo resulted in a significant improvement in the motor score of the MDS-UPDRS scale within 30 minutes after the dose was taken.^{55,56} Overall time to ON response ranges from about 10 to 30 minutes after inhaling the dose in most patients. The most common adverse effects with use of the inhaled levodopa include cough and other upper respiratory tract effects, and it is not recommended in patients with underlying respiratory conditions. To administer, patients place one 42-mg capsule of levodopa into the inhalation device and inhale. After inhaling the contents of one capsule, the second 42-mg capsule is to be inhaled in the same manner. The two 42-mg capsules constitute one dose.⁵⁷ The dose can be repeated up to five times in a 24-hour period.

Summary of On-Demand Agents and the Patient Case

Overall, subcutaneous apomorphine along with inhaled levodopa result in relatively rapid ON condition, achieved within 30 minutes upon dosing. The subcutaneous apomorphine formulation renders the fastest and most predictable ON condition but is limited by the dosage form itself (many patients not wanting to inject a medication) and the need for medical supervision during initial dose titration. Table 3 provides a summary of these agents. Based on clinical experience, the inhaled levodopa formulation tends to be well tolerated and the preferred option by patients seen in clinic and would be a very reasonable option for our patient in case 3.

Conclusion

The treatment of OFF condition in Parkinson disease involves several different therapeutic options, especially given the number of agents recently approved for this indication. Specific factors to consider include the type of motor fluctuation the patient is experiencing, current medication, any optimization needed of the current medication regimen, and patient-specific factors, such as other chronic disease states and types of motor and nonmotor symptoms of PD. Although the cases presented highlight some specific options, it is important to note that many of the agents described can be used in combination with one another. In addition, all of the medications described in this article are only available as brand name products. Accessibility and overall cost are factors to consider in devising therapy options. Even with possible high out-of-pocket cost, insurance coverage varies, as does patient medication assistance programs. It is always a good idea to check the manufacturer's site for access options. All of these considerations demonstrate how the optimization of a patient's PD medication regimen becomes as much of an art as a science.

References

- 1. Parkinson disease [Internet]. World Health Organization [updated 2022 Jun 13; cited 2022 Oct 30]. Available from: https://www.who. int/news-room/fact-sheets/detail/parkinson-disease
- Zach H, Dirkx MF, Roth D, Pasman JW, Bloem BR, Helmich RC. Dopamine-responsive and dopamine-resistant resting tremor in Parkinson disease. Neurology. 2020;95(11):e1461-e1470. DOI: 10. 1212/WNL.000000000010316. PubMed PMID: 32651292.
- 3. Postuma RB, Berg D, Stern M, Poewe W, Olanow CW, Oertel W, et al. MDS clinical diagnostic criteria for Parkinson's disease. Mov

Disord. 2015;30(12):1591-601. DOI: 10.1002/mds.26424. PubMed PMID: 26474316.

- Goetz CG, Tilley BC, Shaftman SR, Stebbins GT, Fahn S, Martinez-Martin P, et al. Movement Disorder Society-sponsored revision of the Unified Parkinson's Disease Rating Scale (MDS-UPDRS): scale presentation and clinimetric testing results. Mov Disord. 2008;23(15):2129-70. DOI: 10.1002/mds.22340.
- Armstrong MJ, Okun MS. Diagnosis and treatment of Parkinson disease. JAMA. 2020;323(6):548. DOI: 10.1001/jama.2019. 22360. PubMed PMID: 32044947.
- Prange S, Danaila T, Laurencin C, Caire C, Metereau E, Merle H, et al. Age and time course of long-term motor and nonmotor complications in Parkinson disease. Neurology. 2018;92(2):e148e160. DOI: 10.1212/WNL.000000000006737. PubMed PMID: 30541866.
- Aradi SD, Hauser RA. Medical management and prevention of motor complications in Parkinson's disease. Neurotherapeutics. 2020;17(4):1339-65. DOI: 10.1007/s13311-020-00889-4. PubMed PMID: 32761324; PubMed Central PMCID: PMC7851275.
- Jankovic J. Motor fluctuations and dyskinesias in Parkinson's disease: clinical manifestations. Mov Disord. 2005;20(Suppl 11):S11-6. DOI: 10.1002/mds.20458.
- Freitas M, Hess C, Fox S. Motor complications of dopaminergic medications in Parkinson's disease. Semin Neurol. 2017;37(2):147-57. DOI: 10.1055/s-0037-1602423. PubMed PMID: 28511255; PubMed Central PMCID: PMC5990008.
- Spencer SE, Wooten GF. Altered pharmacokinetics of L-dopa metabolism in rat striatum deprived of dopaminergic innervation. Neurology. 1984;34(8):1105. DOI: 10.1212/wnl.34.8.1105. PubMed PMID: 6540390.
- Hoehn MM. Increased dosage of carbidopa in patients with Parkinson's disease receiving low doses of levodopa. Arch Neurol. 1980;37 (3):146. DOI: 10.1001/archneur.1980.00500520044006. PubMed PMID: 7356419.
- Fox SH, Katzenschlager R, Lim SY, Barton B, de Bie RMA, Seppi K, et al. International Parkinson and movement disorder society evidence-based medicine review: update on treatments for the motor symptoms of Parkinson's disease. Mov Disord. 2018;33 (8):1248-66. DOI: 10.1002/mds.27372. PubMed PMID: 29570866.
- Hauser RA, Hsu A, Kell S, Espay AJ, Sethi K, Stacy M, et al. Extended-release carbidopa-levodopa (IPX066) compared with immediate-release carbidopa-levodopa in patients with Parkinson's disease and motor fluctuations: a phase 3 randomised, double-blind trial. Lancet Neurol. 2013;12(4):346-56. DOI: 10.1016/ S1474-4422(13)70025-5. PubMed PMID: 23485610.
- Mittur A, Gupta S, Modi NB. Pharmacokinetics of Rytary[®], an extended-release capsule formulation of carbidopa-levodopa. Clin Pharmacokinet. 2017;56(9):999- 1014. DOI: 10.1007/s40262-017-0511-y. PubMed PMID: 28236251; PubMed Central PMCID: PMC5563351.
- Hauser RA, Ellenbogen AL, Metman LV, Hsu A, O'Connell MJ, Modi NB, et al. Crossover comparison of IPX066 and a standard levodopa formulation in advanced Parkinson's disease. Mov Disord. 2011;26(12):2246-52. DOI: 10.1002/mds. 23861. PubMed PMID: 21755537.
- 16. Rytary [prescribing information]. Bridgewater (NJ): Amneal Pharmaceuticals LLC; 2019.
- Hauser RA, Banisadr G, Vuong K, Freilich D, Fisher S, D'Souza R. Real-world experience with carbidopa-levodopa extendedrelease capsules (Rytary[®]): results of a nationwide dose conversion survey. Parkinsons Dis. 2021;2021(2):6638088. DOI: 10. 1155/2021/6638088. PubMed PMID: 33688424; PubMed Central PMCID: PMC7914099.
- Pahwa R, Lyons K, McGuire D, Dubinsky R, Hubble JP, Koller WC. Early morning akinesia in Parkinson's disease: effect of standard carbidopa/levodopa and sustained-release carbidopa/

levodopa. Neurology. 1996;46(4):1059-62. DOI: 10.1212/wnl.46.4. 1059. PubMed PMID: 8780091.

- LeWitt PA. Clinical studies with and pharmacokinetic considerations of sustained-release levodopa. Neurology. 1992;42(1 Suppl 1):29-32; discussion 57-60.
- Marzo A. Pharmacokinetics and pharmacodynamics of safinamide, a neuroprotectant with antiparkinsonian and anticonvulsant activity. Pharmacol Res. 2004;50(1):77-85. DOI: 10.1016/j. phrs.2003.12.004. PubMed PMID: 15082032.
- Stocchi F, Arnold G, Onofrj M, Kwiecinski H, Szczudlik A, Thomas A, et al. Improvement of motor function in early Parkinson disease by safinamide. Neurology. 2004;63(4):746-8. DOI: 10. 1212/01.wnl.0000134672.44217.f7. PubMed PMID: 15326260.
- 22. Stocchi F, Borgohain R, Onofrj M, Schapira AHV, Bhatt M, Lucini V, et al. A randomized, double-blind, placebo-controlled trial of safinamide as add-on therapy in early Parkinson's disease patients. Mov Disord. 2012;27(1):106-12. DOI: 10.1002/mds.23954.
- 23. Schapira AHV, Fox SH, Hauser RA, Jankovic J, Jost WH, Kenney C, et al. Assessment of safety and efficacy of safinamide as a levo-dopa adjunct in patients with Parkinson disease and motor fluctuations: a randomized clinical trial. Jama Neurol. 2017;74(2):216-24. DOI: 10.1001/jamaneurol.2016.4467. PubMed PMID: 27942720.
- Borgohain R, Szasz J, Stanzione P, Meshram C, Bhatt M, Chirilineau D, et al. Randomized trial of safinamide add-on to levodopa in Parkinson's disease with motor fluctuations. Mov Disord. 2014;29(2): 229-37. DOI: 10.1002/mds.25751. PubMed PMID: 24323641; PubMed Central PMCID: PMC4285943.
- 25. Grigoriou S, Martínez-Martín P, Ray Chaudhuri K, Rukavina K, Leta V, Hausbrand D, et al. Effects of safinamide on pain in patients with fluctuating Parkinson's disease. Brain Behav. 2021;11(10):e2336. DOI: 10.1002/brb3.2336. PubMed PMID: 34478245; PubMed Central PMCID: PMC8553314.
- 26. Santos Garcia D, Yanez Bana R, Labandeira Guerra C, Cimas Hernando MI, Cabo Lopez I, Paz Gonzalez JM, et al. Pain improvement in Parkinson's disease patients treated with safinamide: results from the SAFINONMOTOR study. J Pers Med. 2021;11(8):798. DOI: 10.3390/jpm11080798.
- 27. Labandeira CM, Alonso Losada MG, Yanez Bana R, Cimas Hernando MI, Cabo Lopez I, Paz Gonzalez JM, et al. Effectiveness of safinamide over mood in Parkinson's disease patients: secondary analysis of the open-label study SAFINONMOTOR. Adv Ther. 2021;38(10):5398-411. DOI: 10.1007/s12325-021-01873-w.
- Xadago [prescribing information]. Rockville (MD): MDD US Operations LLC; 2021.
- Kulisevsky J, Poyurovsky M. Adenosine A_{2A}-receptor antagonism and pathophysiology of Parkinson's disease and drug-induced movement disorders. Eur Neurol. 2011;67(1):4-11. DOI: 10.1159/ 000331768. PubMed PMID: 22134373.
- Jenner P, Mori A, Aradi SD, Hauser RA. Istradefylline–a first generation adenosine A _{2A} antagonist for the treatment of Parkinson's disease. Exp Rev Neurother. 2021;21(3):317-33. DOI: 10.1080/14737175.2021.1880896. PubMed PMID: 33507105.
- Sako W, Murakami N, Motohama K, Izumi Y, Kaji R. The effect of istradefylline for Parkinson's disease: a meta-analysis. Sci Rep. 2017;7(1):18018. DOI: 10.1038/s41598-017-18339-1. PubMed PMID: 29269791; PubMed Central PMCID: PMC5740127.
- Hauser RA, Shulman LM, Trugman JM, Roberts JW, Mori A, Ballerini R, et al. Study of istradefylline in patients with Parkinson's disease on levodopa with motor fluctuations. Mov Disord. 2008;23(15):2177-85. DOI: 10.1002/mds.22095. PubMed PMID: 18831530.
- LeWitt PA, Guttman M, Tetrud JW, Tuite PJ, Mori A, Chaikin P, et al. Adenosine A_{2A} receptor antagonist istradefylline (KW-6002) reduces "off" time in Parkinson's disease: a double-blind, randomized, multicenter clinical trial (6002-US-005). Ann Neurol. 2008;63 (3):295-302. DOI: 10.1002/ana.21315. PubMed PMID: 18306243.

- 34. Mizuno Y, Hasegawa K, Kondo T, Kuno S, Yamamoto M. Clinical efficacy of istradefylline (KW-6002) in Parkinson's disease: a randomized, controlled study. Mov Disord. 2010;25(10):1437-43. DOI: 10.1002/mds.23107. PubMed PMID: 20629136.
- Mizuno Y, Kondo T. Adenosine A _{2A} receptor antagonist istradefylline reduces daily OFF time in Parkinson's disease. Mov Disord. 2013;28(8):1138-41. DOI: 10.1002/mds.25418. PubMed PMID: 23483627; PubMed Central PMCID: PMC3842830.
- Nourianz [prescribing information]. Bedminster (NJ): Kyowa Kirin Inc; 2020.
- Müller T. Catechol-O-methyltransferase inhibitors in Parkinson's disease. Drugs. 2015;75(2):157-74. DOI: 10.1007/s40265-014-0343-0. PubMed PMID: 25559423.
- Ferreira JJ, Katzenschlager R, Bloem BR, Bonuccelli U, Burn D, Deuschl G, et al. Summary of the recommendations of the EFNS/ MDS-ES review on therapeutic management of Parkinson's disease. Eur J Neurol. 2013;20(1):5-15. DOI: 10.1111/j.1468-1331. 2012.03866.x. PubMed PMID: 23279439.
- 39. Stowe R, Ives N, Clarke CE, Handley K, Furmston A, Deane K, et al. Meta-analysis of the comparative efficacy and safety of adjuvant treatment to levodopa in later Parkinson's disease. Mov Disord. 2011;26(4):587-98. DOI: 10.1002/mds.23517. PubMed PMID: 21370258.
- Scott LJ. Opicapone: a review in Parkinson's disease. CNS Drugs. 2021;35(1):121-31. DOI: 10.1007/s40263-020-00778-6. PubMed PMID: 33428178.
- Ferreira JJ, Lees A, Rocha JF, Poewe W, Rascol O, Soares-da-Silva P. Opicapone as an adjunct to levodopa in patients with Parkinson's disease and end-of-dose motor fluctuations: a randomised, double-blind, controlled trial. Lancet Neurol. 2016;15(2):154-65. DOI: 10.1016/S1474-4422(15)00336-1. PubMed PMID: 26725544.
- 42. Lees AJ, Ferreira J, Rascol O, Poewe W, Rocha JF, McCrory M, et al. Opicapone as adjunct to levodopa therapy in patients with Parkinson disease and motor fluctuations: a randomized clinical trial. Jama Neurol. 2017;74(2):197-206. DOI: 10.1001/jamaneurol. 2016.4703. PubMed PMID: 28027332.
- 43. Ferreira JJ, Lees A, Rocha JF, Poewe W, Rascol O, Soares-da-Silva P. Long-term efficacy of opicapone in fluctuating Parkinson's disease patients: a pooled analysis of data from two phase 3 clinical trials and their open-label extensions. Eur J Neurol. 2019;26 (7):953-60. DOI: 10.1111/ene.13914. PubMed PMID: 30681754; PubMed Central PMCID: PMC6593852.
- 44. Ongentys [prescribing information]. San Diego (CA): Neurocrine Biosciences Inc; 2020.
- Rascol O, Perez-Lloret S, Ferreira JJ. New treatments for levodopa-induced motor complications. Mov Disord. 2015;30(11):1451-60. DOI: 10.1002/mds.26362. PubMed PMID: 26293004.
- Dewey RB Jr, Hutton JT, LeWitt PA, Factor SA. A randomized, double-blind, placebo-controlled trial of subcutaneously injected apomorphine for parkinsonian off-state events. Arch Neurol. 2001;58(9):1385. DOI: 10.1001/archneur.58.9.1385. PubMed PMID: 11559309.
- 47. Gunzler SA, Koudelka C, Carlson NE, Pavel M, Nutt JG. Effect of low concentrations of apomorphine on parkinsonism in a

randomized, placebo-controlled, crossover study. Arch Neurol. 2008;65(2):

193-8. DOI: 10.1001/archneurol.2007.58. PubMed PMID: 18268187; PubMed Central PMCID: PMC3390309.

- Pahwa R, Koller WC, Trosch RM, Sherry JH. Subcutaneous apomorphine in patients with advanced Parkinson's disease: a dose-escalation study with randomized, double-blind, placebocontrolled crossover evaluation of a single dose. J Neurol Sci. 2007;258(1-2):137-43. DOI: 10.1016/j.jns.2007.03.013. PubMed PMID: 17466338.
- 49. Apokyn [prescribing information]. Rockville (MD): MDD US Operations LLC; 2022.
- Hauser RA, Isaacson S, Clinch T. Randomized, placebo-controlled trial of trimethobenzamide to control nausea and vomiting during initiation and continued treatment with subcutaneous apomorphine injection. Parkinsonism Relat Disord. 2014;20(11):1171-76. DOI: 10.1016/j.parkreldis.2014.08.010. PubMed PMID: 25239603.
- 51. Andrews S [Internet]. Trimethobenzamide capsules [updated 2021 Mar 5; cited 2022 Nov 2]. Available from: https://www.ashp. org/drug-shortages/current-shortages/drug-shortage-detail.aspx? id=711&loginreturnUrl=SSOCheckOnly
- Hauser RA, Olanow CW, Dzyngel B, Bilbault T, Shill H, Isaacson S, et al. Sublingual apomorphine (APL-130277) for the acute conversion of OFF to ON in Parkinson's disease. Mov Disord. 2016;31(9):1366-72. DOI: 10.1002/mds.26697. PubMed PMID: 27430123.
- 53. Kynmobi [prescribing information]. Marlborough (MA): Sunovion; 2020.
- 54. Olanow CW, Factor SA, Espay AJ, Hauser RA, Shill HA, Isaacson S, et al. Apomorphine sublingual film for off episodes in Parkinson's disease: a randomised, double-blind, placebo-controlled phase 3 study. Lancet Neurol. 2020;19(2):135-44. DOI: 10.1016/S1474-4422(19)30396-5. PubMed PMID: 31818699.
- 55. LeWitt PA, Hauser RA, Pahwa R, Isaacson SH, Fernandez HH, Lew M, et al. Safety and efficacy of CVT-301 (levodopa inhalation powder) on motor function during off periods in patients with Parkinson's disease: a randomised, double-blind, placebo-controlled phase 3 trial. Lancet Neurol. 2019;18(2):145-54. DOI: 10. 1016/S1474-4422(18)30405-8. PubMed PMID: 30663606.
- Hauser RA, Isaacson SH, Ellenbogen A, Safirstein BE, Truong DD, Komjathy SF, et al. Orally inhaled levodopa (CVT-301) for early morning OFF periods in Parkinson's disease. Parkinsonism Relat Disord. 2019;64(1):175-80. DOI: 10.1016/j.parkreldis.2019. 03.026. PubMed PMID: 30992235.
- 57. Inbrija [prescribing information]. Pearl River (NY): Acorda Therapeutics Inc; 2022.
- 58. Carbidopa and levodopa. Lexicomp app. Version 7.8.0. Wolters Kluwer. 2023.
- 59. Apomorphine. Lexicomp app. Version 7.8.0. Wolters Kluwer. 2023.
- 60. Opicapone. Lexicomp app. Version 7.8.0. Wolters Kluwer. 2023.
- 61. Istradefylline. Lexicomp app. Version 7.8.0. Wolters Kluwer. 2023.
- 62. Safinamide. Lexicomp app. Version 7.8.0. Wolters Kluwer. 2023.